

TEST REPORT

Test Report Issued To:

M/S TERRAPOLIS ASSESTS PVT LTD.

AT MARATHON MAX, 7TH FLOOR.,
L.B.S. MARG, MULUND.,
MUMBAI, MAHARASHTRA - 400005,
INDIA

Test Report No: M220425018/M220425018-10

Date of Issue: 13-Aug-2025

Sample Booking/Receipt Date: 07-Aug-2025

Customer Relationship Number

NIL



Sample Description :

COMPOST

Chemical Examination

Sr No	Parameter	Results Obtained	Limits	Units
1	pH	6.5	6-8	
2	Colour	Black	Drak brown to Black	
3	Conductivity	0.34	4.0 Max	dSm-1
4	Moisture	21.32	15-25	% by wt
5	Total Potassium (as K ₂ O)	1.45	0.8 min	% by wt
6	Total Nitrogen (N)	1.28	1.0 min	% by wt
7	Total Phosporous (as P ₂ O ₂)	0.93	0.8 min	% by wt
8	Total Organic Carbon	14	12.0 min	% by wt
9	C:N Ratio	6.7	<20	
10	Bulk Density	0.21	<1	g/cm ³

Remark : The sample confirms to limit norms as per the above carried tests.

Test carried out by :

Mahite

Analyst

P. Salvi

Authorized Signatory.